intertek

Professional Service Industries, Inc. Three Burwood Lane San Antonio, TX 78216 Texas Firm Registration No. F-03307 Phone: (210) 342-9377 Fax: (210) 342-9401

## Report No: CTR:03113615-121-C1

Issue No: 1

08:13 08:47 08:40

These test results apply only to the specific locations and materials noted and may not represent any other locations or elevations. This report may not be reproduced, except in full, without written permission by Professional Service Industries, Inc. If a non-compliance appears on this report, to the extent that the reported non-compliance impacts the project, the resolution is outside the PSI scope of engagement.

Approved Signatory: Ernesto Gomez (Project Manager) Date of Issue 1/23/2023

## **Concrete Test Report**

Client: ASHTON WOODS 17319 SAN PEDRO, SUITE 140 SAN ANTONIO, TX 78232

CC: COLBY OGLETREE

## Project: ECHTLE SUBDIVISION UNIT 1 SAN ANTONIO, TX

Mix Data

Supplier:

Vulcan Materials

Plant: RMC 6200 - 3600 PSI (Class C Concrete) Mix Identification: Specified Design Strength (psi): 3600 at age 28 days

## Sample Dotaile

Sample Deta	1115							
Date Sampled:	01/16/23	Date Received:	01/17/23	Specification: Mix Desi	ign			
General Location:	Drain Culverts						Measured	Specified
Sample Location:	Drain A			Slump (in):		ASTM C 143	8.25	
Curing Method:	One day Field/La	boratory Cure		Slump w/ plasticizer (ir	า):		N/A	
Field Sample No.:		Initial Cure Temp (°F) High	: 76	Air Temp (°F):			63	
		Low	: 49	Concrete Temp (°F):		ASTM C 1064	71	
Contractor:	VK Knowlton			Air Content (%)		ASTM C 231	0.1	
Ticket no.:	20170731	Truck No.:	638	Unit Weight (pcf):		ASTM C 138	N/A	
Sampled By:	Joshua Smith			Volume of Density Mea	asure (ft³):	:	N/A	
Submitted By:	Joshua Smith			Batch Size (yd <sup>3</sup> ):	10.0	Time Ba	tched:	08:
Weather:	Clear			Yd <sup>3</sup> Placed:	30.0	Time Sa	mpled:	08:4
Est. Wind (mph):	5	Est. Rh (%):	87	Water Added (gal) Befo	ore:	Time Pla	aced:	08:4
				Aft	ter:	Time in	Truck (mins)	: 27

Specimen ID	Date Tested	Age (Days)	Diameter (in)	Length (in)	Area (in²)	Type of Cap	Maximum Load (Ibf)	Fracture Type / Remarks	Compressive Strength (psi)	Tested By
03113615-121-C1\1	01/23/23	7	4.01	8.00	12.63	U	52760	3 SC	4180	David Rosales
03113615-121-C1\2	01/23/23	7	3.99	7.99	12.50	U	42620	2 SC	3410	David Rosales
03113615-121-C1\3	02/13/23	28						SC		
03113615-121-C1\4	02/13/23	28						SC		
03113615-121-C1\5	02/13/23	28						SC		

**Required Strength (psi)** 3600

Notes	Remarks
<ol> <li>Sampling to ASTM C 172</li> <li>Specimen(s) prepared to ASTM C 31</li> <li>Capping B=Bonded ASTM C 617, U=Unbonded ASTM C 1231, C = Combined, G = Ground</li></ol>	Fracture Type / Remarks: 2 = C39: Vert crack/ cone opposite end; C1314: Cone & Shear, 3 = C39:
Sampled from Revolving Drum Truck Mixer (ASTM C 172, 5.2.3)	Vert cracking/no cones; C1314: Cone & Split, SC = Condition Satisfactory upon retrieval.